
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION             C      Mn     P      S      Si     Cu     Cr     Ni     Mo     V      Nb(Cb) Ti     Sn     Als
132876   SAE J403 1008              0.080  0.186  0.011  0.013  0.003  0.018  0.018  0.016  0.001  0.001  0.001  0.001  0.001  0.033
233056   SAE J403 1008              0.060  0.169  0.011  0.019  0.006  0.027  0.024  0.020  0.003  0.001  0.001  0.001  0.001  0.027
233106   SAE J403 1008              0.059  0.205  0.010  0.014  0.007  0.019  0.010  0.019  0.002  0.001  0.001  0.001  0.003  0.037
431443   SAE J403 1008              0.066  0.186  0.014  0.016  0.010  0.026  0.018  0.022  0.001  0.001  0.005  0.001  0.001  0.038
COLADA      N2
132876      0.0053
233056      0.0051
233106      0.0057
431443      0.0057
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.ROLLO        ESPESOR(Plg.)   DUREZA
132876          4976155A        0.0478          55(RB)
132876          4976155B        0.0478          55(RB)
233056          4986001A        0.0478          59(RB)
233056          4986001B        0.0478          59(RB)
233106          4975003A        0.0478          56(RB)
431443          4975012B        0.0478          58(RB)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.ROLLO        ESPESOR(Plg.)   ANCHO(Plg.)  PEDIDO          PARTIDA         ENTREGA         PED.CLIENTE
132876          4976155A        0.0478          36.0000      0000140725      000020          1001770007      15318
132876          4976155B        0.0478          36.0000      0000140725      000020          1001770007      15318
233056          4986001A        0.0478          36.0000      0000140725      000020          1001770007      15318
233056          4986001B        0.0478          36.0000      0000140725      000020          1001770007      15318
233106          4975003A        0.0478          36.0000      0000140725      000020          1001770007      15318
431443          4975012B        0.0478          36.0000      0000140725      000020          1001770007      15318
COLADA          NO.ROLLO        NORMA
132876          4976155A        AH/5%
132876          4976155B        AH/5%
233056          4986001A        AH/5%
233056          4986001B        AH/5%
233106          4975003A        AH/5%
431443          4975012B        AH/5%
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